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Decline in HIV incidence and mortality over time
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Improvements are needed at each stage of the cascade of HIV testing and treatment 
services, 2015

Source: UNAIDS/WHO estimates.



Adoption of the "treat all" recommendation among adults and 

adolescents living with HIV, October 2016



South Africa

• 6.4 million South Africans are HIV-infected

• 2.6 million have started ART

• Estimated  ART coverage 42%



Adult antiretroviral therapy guidelines 2014 



Adult antiretroviral therapy guidelines 2015 

S Afr J HIV Med. 2015;16(1), 4 pages



Eligibility Criteria for UTT:

• All HIV Positive children, adolescents and adults regardless of CD4 count will be offered 

ART treatment, prioritizing those with CD4 ≤ 350.

• Patients in the Pre-ART and Wellness programme shall be considered for UTT

• Willingness and readiness to start ART shall be assessed and patients who are not ready 

after assessment shall be kept in the wellness programme and continuous counseling

• Baseline monitoring of CD4 count will still be done as it is the key factor in determining the

need to initiate Opportunistic Infection prophylaxis at CD4 ≤200, identify eligibility for 

CrAg at CD4 ≤100, prioritization at CD4 ≤350 and fast tracking at CD4 ≤200.

Timing of ART initiation:

ART should be started as soon as the patient is ready and within 2 weeks of CD4 count being

Done

Immediate priority:

All HIV-positive pregnant or breastfeeding women, with no active TB or contraindication to FDC

Fast track initiation:

HIV stage 4 

Patients with  CD4 ≤200 

South African Department of Health
(NDoH)

6 Sept 2016



EACS Guidelines 2017

Assessing HIV+ Person’s Readiness to start

• Pre-Contemplation: “I don’t need it, I feel good.”

• Contemplation: “I am weighing things…. and feel torn…”

• Preparation: “I want to start…”

• Action: “I will start now” 

Recommendations for initiation of ART

EACS Guidelines 2017 version 8.2



EACS Guidelines 2017 version 8.2



Evidence for ‘test and treat’



TEMPRANO Trial



• Study Site

• Ivory Coast

• Trial design

• Unblinded, multicenter, individual-randomized controlled 
2-by-2 factorial trial.

• HIV positive with CD4 count < 800 cells/mm3

• participants randomized to one of four groups

• Deferred ART

• Deferred ART plus IPT

• Early ART

• Early ART plus IPT









The START Trial



• Multicontinental randomized trial

• 215 sites in 35 countries

• Study participants

• HIV positive > 18 years 

• Not yet initiated on ART with no history of AIDS

• CD4+ counts >500 cells/mm3

• Pregnant and breast feeding women not eligible

• Randomized to

• Immediate ART or

• Deferred initiation until the CD4+ count declined to 350 
cells/mm3











HPTN 052

• Worldwide multicentre randomized controlled trial

• Early versus delayed ART

• HIV infected adults with CD4 counts of 350-550 cells/mm3

• 93% reduction in HIV transmission to sexual partner

• Delayed time to AIDS events with early treatment



Summary

HPTN 052

START 

TEMPRANO

ART recommended 

irrespective of CD4+ count 

(CD4+ Count no longer a gate 

keeper to ART)





SA HIV clinicians guidelines 2017 

highlights



Dosage and common  adverse drug reactions of ART drugs available in southern Africa

Generic name Class of 

drug**

Recommended dosage Common or severe ADR***

Efavirenz (EFV) NNRTI 600 mg at night (400 mg at 

night if <40 kg)

Central nervous system symptoms (vivid dreams, 

problems with concentration, dizziness, confusion, 

mood disturbance, psychosis), rash, hepatitis, 

gynaecomastia

Nevirapine (NVP) NNRTI 200 mg daily for 14 days then 

200 mg 12-hourly

Rash, hepatitis

Rilpivirine (RPV) NNRTI 25 mg daily with food Rash, hepatitis, central nervous system symptoms 

(all uncommon)

Etravirine (ETV) NNRTI 200 mg 12-hourly Rash, hepatitis (both uncommon)



Dosage and common  adverse drug reactions of ART drugs available in southern Africa

Generic name Class of 

drug**

Recommended dosage Common or severe ADR***

Atazanavir (ATV) PI With TDF, always 300/100 mg

daily and with EFV 400/100 mg

daily

400 mg daily (only if ART-naive)

or 300 mg with ritonavir 100 mg

daily (preferable)

Unconjugated hyperbilirubinaemia (visible 

jaundice in minority of patients), 

dyslipidaemia (low potential), renal stones 

(rare), hepatitis (uncommon)

Lopinavir/ritona

vir (LPV/r)

Boosted PI 400/100 mg 12-hourly or

800/200 mg daily (only if PI-

naive)

GI upset, dyslipidaemia, hepatitis

Darunavir (DRV) PI 600 mg 12-hourly with 100 mg 

ritonavir 12-hourly or 800/100 

mg daily (only if PI-naive)

GI upset, rash, dyslipidaemia, hepatitis 

(uncommon) Contains sulphonamide moiety 

(use with caution in patients with sulpha

allergy)

Saquinavir (SQV) 

(rarely used)§

PI 1 000 mg with 100 mg ritonavir

12-hourly, or 1 600 mg with 100 

mg ritonavir daily (only if PI-

naive) Take with a fatty meal, or 

up to 2 h after meal

GI disturbance (mild), hepatitis, 

hyperglycaemia, dyslipidaemia



Dosage and common  adverse drug reactions of ART drugs available in southern Africa

Generic name Class of 

drug**

Recommended dosage Common or severe ADR***

Raltegravir (RAL) InSTI 400 mg 12-hourly Headache and other CNS side effects, GI upset, 

hepatitis and rash (rare), rhabdomyolysis (rare)

Dolutegravir InSTI 50 mg daily Insomnia, headache and other CNS side effects, 

GI upset, hepatitis and rash (rare)

Maraviroc (MVC) CCR5 blocker

150 mg, 300 mg or 600 mg 12-

hourly (doses depends on 

concomitant medication  and 

interactions)

Rash, hepatitis, fever, abdominal pain, cough, 

dizziness, musculoskeletal symptoms (all rare)



ARV combinations to be avoided include:

AZT + D4T (antagonism)

TDF + DDI (associated with poorer virological and immunological responses and increased toxicity)

D4T + DDI (associated with a very high risk for mitochondrial toxicities such as lactic acidosis and peripheral 

neuropathy)

ETV + ATV/r (due to drug interaction)

ETV + DTG unless a boosted PI is also used in the combination (due to drug interaction)



Baseline resistance test?

Only recommended for following situations:

• Pre-exposure prophylaxis (PrEP)- in last 6 months

• History of sexual exposure to a person with known drug resistant HIV

• Known to have failed an ART regimen



Initial ART Regimens for the previously untreated patient

The preferred First-line regimens

TDF + emtricitabine (FTC) (or 3TC) + efavirenz (EFV)

Or

TDF + emtricitabine (FTC) (or 3TC) + dolutegravir (DTG)

or

TDF + emtricitabine (FTC) (or 3TC) + rilpivirine (RPV) provided VL < 100,000 copies/mL

Rilpivirine cannot be used with rifampicin & dolutegravir requires dose adjustment with 

rifampicin

First Line Regimens



Commencing ART in patients with TB or OIs

• CM and TBM

– Start 4-6 weeks

• PCP and other OIs

– Start within 2 weeks

• TB if CD4 < 50

– Start within 2 weeks

• TB if CD4 > 50

– Start 2-8 weeks

– IRIS risk and operational issues





Second-line regimens
Recommend a regimen of 2 NRTIs and a ritonavir (RTV)- boosted (/r) PI

The preferred PI in Second-line regimens

Atazanavir (ATV) 300 mg / RTV 100mg daily

or

Lopinavir (LPV)/r BD

NRTI combinations advised for second-line regimens:

AZT + 3TC

or

TDF + 3TC (FTC can be substituted for 3TC)

Draw backs of ATV: 

-cannot be used with rifampicin- based TB therapy

- Important drug interactions with drugs that reduce stomach acidity such as proton pump inhibitors



Choice of second-line NRTIs in relation to first-lineNRTIsused

First-line NRTIs used Second-line NRTI combination advised

AZT + 3TC TDF + 3TC*

d4T +3TC TDF + 3TC*

TDF + 3TC* AZT + 3TC

ABC + 3TC AZT + 3TC

*3TC is interchangeable with FTC.



Dosing of ART drugs and Rifabutin when prescribed concomitantly

ART drug ART 

dosage 

Rifabutin dosage

EFV No 

change

Increase to 450 mg/day

NVP No 

change

300 mg/day

ATV or RTV-

boosted PIs

No 

change

Decrease to 150 mg/day (monitor ALT, neutrophils 

and visual symptoms at least monthly)



Third-line ART Regimens

• Indicated for patients with documented PI resistance

• Requires resistance testing before regimen chosen

• Must have been on PI-based second line regimen for longer than 1 year

• Criteria for resistance testing on second-line ART

• 2 or 3 VL > 1000 copies/mL in 6 month period

• Exception- error of not double dosing of LPV/r with rifampicin



VL >1000 copies/mL on PI-based ART 
> 1 year

Repeat VL after 6 months

VL ≤ 1000     copies/mL

Continue  second-line

VL > 1000 copies/mL

Specialist referral

GENOTYPE

Specialist decision further 
management

Adherence; compliance; tolerability; drug 
interactions; psychological issues



Drugs available for third-line ART

PI Darunavir (DRV)

InSTI Dolutegravir (DTG)

InSTI Raltegravir (RAL)

NNRTIs Etravirine (ETR)

Rilpivirine (RPV)

CCR5 blocker Maraviroc (MVC)

First-generation NNRTIs (NVP & EFV) have no place in third-line therapy as they do not 
impair viral fitness



Eligible for third 
line ART?                   

PI score ≥ 15

DRV/r                    

PLUS

3TC/FTC               

PLUS

AZT/TDF (lowest score)

Add DTG

AddAddAddAdd ETR

TDF/AZT > 29    
AND                   DRV 

≥ 15             AND 
ETR ≤ 29

TDF/AZT 30-59    OR                      
DRV ≥ 15



Isoniazid Preventive Therapy (IPT)

• TEMPRANO : separate randomisation to 6 months of IPT

• addition of IPT to ART- provided added protection against active TB disease

• Benefit to patients with relatively high CD4 counts

• Khayelitsha study- placebo-controlled (IPT-HAART)

• 12 months of IPT to patients on ART

• reduced TB incidence by 37%



Indications for and duration of IPT

TST Pre-ART* On ART

Not done IPT for 6 months IPT for 12 months

Negative IPT not indicated IPT for 12 months

Positive IPT for at least 36 

months

IPT for at least 36 months

IPT = isoniazid preventive therapy; TST = tuberculin skin test; ART = 

antiretroviral therapy.

*This would only apply in the case of a patient wishing to defer ART 

initiation.



Conclusion

• CD4+ count no longer a barrier to ART initiation 

• Earlier ART benefits all HIV-infected individuals

• reduces risk of disease progression

• prevents HIV transmission

• Benefits to early ART in developing countries

• reduce TB rates

• IPT for all patients on ART


